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TEST REPORT CERTIFICATION
Applicant Elitegroup Computer Systems Co., Ltd.
Manufacturer Elitegroup Computer Systems Co., Ltd.
EUT Description 7" Pocketable Pad
FCCID WL6TB71A-W
(A) Model No. : (1)MICA-07.........
(2)TABLET TB71......
(B) Serial No. : N/A
(C) Brand : (1) ADVANTECH (2)ECS
(D) Power Supply DC 3.7V (Battery) or DC 5V (USB)
(E) Test Voltage : AC 120V, 60Hz

(Via Docking Power Adapter)
Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct 2013
(FCC 47 CFR Part 15C, §15.205 and §15.207 and §15.209 and §15.247)

And ANSI C63.4:2003

The device described above was tested by AUDIX Technology Corporation to determine
the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the
requirements of FCC standard.

This report applies to above tested sample only. This report shall not be reproduced in
part without written approval of AUDIX Technology Corporation.

Date of Test: 2014. 05. 02~ 21 Date of Report: ~ 2014. 05. 23

Producer: R/Z;f;ﬂ_ J}M -

{Tina I-Iuangﬁﬁdmini:ﬁalﬂr}

Signatory: ﬁ’/ ;’,ﬁs :
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1. DESCRIPTION OF REVISION HISTORY
Edition No. | Date of Revision Revision Summary Report Number
0 2014.05.23 Original Report. EM-F140296
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product 7" Pocketable Pad

(HMICA-07......... (2)TABLET TB71......

(The “.” in the model name canbe 0to 9, Ato Z,ato z,"-"," ",
Model Number "\", "/" or blank, for marketing use only.)

Above two models difference in brand and model name, others are
the same. The model TABLET TB71A-W is test in this report

Serial Number

N/A

Brand Name (1) ADVANTECH (2)ECS
Applicant Elitegroup Compu.ter.Systems Co.,. Lt.d. .
No. 239, Sec. 2, Ti Ding Blvd., Taipei, Taiwan
Elitegroup Computer Systems Co., Ltd.
Manufact D T
anutacturet No. 239, Sec. 2, Ti Ding Blvd., Taipei, Taiwan
FCCID WL6TB71A-W

Fundamental Range

802.11b/g/m-HT20: 2412MHz ~ 2462MHz
802.11a: 5180MHz ~ 5240MHz (UNII Band I) and
5260MHz ~ 5320MHz (UNII Band I1-2A) and
5500MHz ~ 5700MHz (UNII Band II-2C) and
5745MHz ~ 5825MHz (UNII Band III)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)
802.11n-HT20: 2412MHz ~ 2462MHz and
5180MHz ~ 5240MHz (UNII Band I) and
5260MHz ~ 5320MHz (UNII Band I1-2A) and
5500MHz ~ 5700MHz (UNII Band II-2C) and
5745MHz ~ 5825MHz (UNII Band I1I)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)
802.11n-HT40: 5190MHz ~ 5230MHz (UNII Band I) and
5270MHz ~ 5310MHz (UNII Band II-2A) and
5510MHz ~ 5670MHz (UNII Band II-2C) and
5755MHz ~ 5795MHz (UNII Band III)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)

Bluetooth and BLE: 2402MHz ~ 2430MHz
NFC: 13.56MHz
GPS: 1575.42MHz

AUDIX Technology Corporation Report No. EM-F140296
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Frequency Channel

802.11b/g: 11 channels
802.11a: UNII Band I: 4 channels
UNII Band II-2A: 4 channels
UNII Band II-2C: 8 channels
UNII Band III: 5 channels
802.11n-HT20: 2.4GHz: 11 channels 2.4G
UNI Band I: 4channels
UNII Band II-2A: 4 channels
UNII Band II-2C: 8 channels
UNII Band III: 5 channels
802.11n-HT40: UNII Band I: 2 channels
UNII Band II-2A: 2 channels
UNII Band II-2C: 3 channels
UNII Band III: 2 channels
Bluetooth: 79 channels
BLE: 40 channels
NFC: 1 Channel

Radio Technology

802.11b: DSSS Modulation (DBPSK/DQPSK/CCK)

802.11g: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

802.11a: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

802.11n: OFDM Modulation (MIMO)
(BPSK/QPSK/16QAM/64QAM)

Bluetooth: FHSS (GFSK,m/4DQPSK, 8-DPSK)

BLE: GFSK

NFC: ASK

Data Transfer Rate

802.11b: 1/2/5.5/11Mbps

802.11a/g: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 270Mbps

BT: 1/2/3Mbps

BLE: 1Mbps

Date of Receipt of
Sample

2014. 04. 21

Note: This EUT has 2.4GHz (WLAN, Bluetooth and BLE), 5GHz and NFC function. See
below for related test reports based on radio functionality.

1. The 2.4GHz (WLAN and BLE) function has been test in other report of
EM-F140296.

2. The 5GHz function has been test in other report of EM-F140297.

3. The Bluetooth function has been test in other report of EM-F140298.
4. The DFS function has been test in other report of EM-F140303.

5. The NFC function has been test in other report of EM-F140299.

AUDIX Technology Corporation Report No. EM-F140296
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Antenna Part

Antenna

Peak Gain W/ Cable loss (dBi)

Number Manufacture Type ey (Wit | Az Cai ()
(dBi)
2400 5180 1.33 -1.53
2412 5190 1.92 -1.53
2417 5310 2.07 0.66
2422 5320 2.19 0.05
2427 5500 2.44 -0.19
2432 5510 2.59 -0.41
WLAN/BT INNETECH 2437 5670 2.78 -1.57
Antenna: (Tianjin) PCB 2442 5700 2.83 -3.16
E22-003-007-037 | Electronics Antenna 2447 5745 2.87 -3.55
-8014b (Main) Co. Ltd. 2450 5765 278 2270
2452 5785 2.76 -2.93
2457 5805 2.68 -3.46
2462 5825 2.47 -3.15
2467 2.38
2472 2.52
2500 2.17
2400 5180 3.08 0.61
2412 5190 343 0.39
2417 5310 3.10 091
2422 5320 3.07 0.14
2427 5500 2.78 -0.35
2432 5510 2.68 -0.40
2437 5670 2.63 -0.62
WLAN Antenna: WE;?SH PCB 2442 | 5700 | 249 | -1.25
£22-003-007-037 | b onics Antenna 2447 5745 268 -1.02
-8014b (AUX) Co. Litd.
2450 5765 2.60 0.06
2452 5785 2.77 -0.30
2457 5805 2.75 -0.23
2462 5825 2.82 -0.09
2467 2.77
2472 2.68
2500 2.58
1565 -3.38
1575 -2.87
INNETECH 1585 3.25
GPS Antenna E(lzéi‘ggs Aitcellj’na 1597 2.42
Co. Ltd. 1602 222
1606 -1.98
1616 -1.37

AUDIX Technology Corporation

Report No. EM-F140296
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2.3. Description of Key Component Lists
Item Supplier Description Character
System Microsoft Windows 8 -
Main Board ECS TB71A-W
LCD Module ~ |CPTF CLATO070WPOD Zoi?c‘ilh CPT 800x1280 -10 point
Intel® Atom™ P T 73770, 1.46GHz
CPU Intel et A O FTOCeSSOT 1 g st frequency 2.39GHz
Bay Trail
(Socket: BGA1380)
GPU Intel - HD Graphics
. H9CCNNNSKTMLBR-N |LP DDR3 2GB
Memory Hynix
™ (up to 4G)
SSD Sandisk SDINSDE4-32G eMMC 32GB
Battery Pack Sunwoda MICA-071 3.7V /4100 mAh /15.17Wh
Front Camera LiteON NL89A141 sensor Sony IMX175 .8MP
Rear Camera LiteON 13P2SF206 sensor OV2722, 2MP
Barcode Scaner  |Itermec ED30 Decode Board + EA31 Imager
Touch Pad CPTF CLAAO070WPO03 --
WLAN: 2.412GHz to 2.472GHz
WLAN+BT MITSUMI DWM-WO095A 5.18GHz to 5.85GHz
Combo Module BT4.0+BLE:
2.402GHz to 2.480GHz
NFC NXP PN544PC 13.56MHz
GPS: 1575.42MHz
GNSS MITSUMI SPG-SF102 GLONASS:
1598.0625 to 1605.375 MHz
. INNETECH Laser Direct Structuring (LDS)
\é\/]?AN/ Main ELECTRONICS €22-003-007-037-8014b Antenna on frame
Antenna INNETECH Laser Direct Structuring (LDS)
AUX ELECTRONICS €22-003-007-037-8014b Antenna on frame
Stylus Pen FO BLACK/#8513. CAPACITIVE TOUCH PEN
. I/P: 100-240V~, 50-60Hz, 0.3A
USB Charger Chicony W12-010N3A O/P: 5V, 2A
. AdvanTech MICA-071-DCRE DC 5V
Docking
ECS DOCKING TB71A-W  |DC 5V
. I/P: 100-240V~, 0.6A, 50-60Hz
Docking Power Asian WA-20A05FU O/P: 5V, 4A
Adapter . .
Power Cord: Non-Shielded, Undetached, 1.8m, Bonded a ferrite core
USB Charge .
Docking Cable Shielded, Detachable, 1.2m
HDMI Docking | g1:¢1ded, Detachable, 0.17m
Cable

USB3.0 Docking
Cable

Shielded, Detachable, 0.23m

Remark: For a more detailed features description, please refer to the manufacturer’s
specifications or the user manual.

AUDIX Technology Corporation

Report No. EM-F140296




2.4. Data Rate Relative to Output Power
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802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)

1 DBPSK 1 15.95

1 DQPSK 2 15.93

1 CCK 5.5 15.93

1 CCK 11 15.91

802.11¢g

Channel Modulation D(all\t/[ebI;:; © f(;)Berl;
1 BPSK MCSO0 1251
1 BPSK MCS1 12.48

1 QPSK MCS2 12.47
1 QPSK MCS3 12.45

1 16-QAM MCS4 12.45

1 16-QAM MCSS5 12.41
1 64-QAM MCS6 12.41
1 64-QAM MCS7 12.40

802.11n-HT20

Channel Modulation D(T/E;,ESJ ¢ ES;VIE;
1 BPSK MCS0 14.19
1 QPSK MCS1 14.17

1 QPSK MCS2 14.18

1 16-QAM MCS3 14.15

1 16-QAM MCS4 14.15

1 64-QAM MCSS5 14.13

1 64-QAM MCS6 14.18

1 64-QAM MCS7 14.16

Note: This assessment is measured at main Ant.

2.5. Test Configuration for Each Test Item

802.11b |802.11g | 802.11n-HT20 | 802.11n-HT40

Test Item
Data Rate for Test(Mbps)
6dB Bandwidth 1 6 6.5 13.5
Peak Power Spectral Density 1 6 6.5 13.5
Peak Output Power 1 6 6.5 13.5
Band Edge 1 6 6.5 13.5

AUDIX Technology Corporation

Report No. EM-F140296
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2.6. Tested Supporting System Details
2.6.1. Support Peripheral Unit
No. Product Brand Model No. Serial No. FCC ID

1. |LCD Monitor PHILIPS 273P3L AUS5A1222002498 FCC DoC
Approved

2. |[USB Keyboard LENOVO SK-8825 0056462 FCC DoC
Approved

3. |[USB Mouse LENOVO M-U0025-0 N/A FCC DoC
Approved

4. |USB 3.0 Hard Drive| BUFFALO |HD-HX1.0TU3-AP [15564891205965 FCC DoC
Approved

5. |I-POD Earphone APPLE N/A N/A N/A

6. |[Power Socket AUDIX N/A N/A N/A

7. [Micro SD Card Kingston NSDC4/8GB N/A N/A

2.6.2. Cable Lists
No. Signal Cable Description Of The Above Support Units

1. [HDMI Cable: Shielded, Detachable, 1.8m

2. |USB Cable: Shielded, Detachable, 1.8m

3. |USB Cable: Shielded, Detachable, 1.8m

4. |USB Cable: Shielded, Detachable, 1.0m

5. |Earphone Cable: Non-Shielded, Detachable, 0.9m

6. IN/A

7. [N/A

Note 1. Support Unit 1 & 6: Power Cord: Non-Shielded, Detachable, 1.8m

2. Support Unit 4 AC Adapter: BUFFALO, M/N: WA-18H12, S/N: 219019279;
AC Cord: Non-Shielded, Undetachable, 1.5m

AUDIX Technology Corporation

Report No. EM-F140296




2.7. Description of Test Facility

Name of Firm

Test Location & Facility
(C5/AC)

NVLAP Lab. Code

TAF Accreditation No

2.8. Measurement Uncertainty

FCC ID: WL6TB71A-W
Page 12 of 100

AUDIX Technology Corporation

EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

No. 5 Shielded Room
No. 67-4, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

May 11, 2012 File on

Federal Communication Commission
Registration Number: 90993
200077-0

1724

Test Item Frequency Range Uncertainty

Conduction Test 150kHz~30MHz +3.43dB
30MHz~300MHz +291dB

Radiation Test
) 300MHz~1000MHz +2.74dB

(Distance: 3m)
Above 1GHz +5.02dB

Remark Uncertainty = ku(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB
Emission Limitations +0.13dB

AUDIX Technology Corporation Report No. EM-F140296
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3. CONDUCTED EMISSION MEASUREMET

3.1. Test Equipment

The following test equipment was used during the conducted emission

measurement  (No. 5 Shielded Room)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. |Test Receiver R&S ESCS30 100039 2014. 06. 18
2. |AM.N. R&S ENV4200 100003 2014. 05. 30
3. |L.ILS.N. Kyoritsu KNW-407 8-1539-2 2015.01. 07
4. [Pulse Limiter R&S ESH3-72 100355 2015.01. 17

3.2. Block Diagram of Test Setup

AC POWER
SOURCE

“+—TRANSFORMER

A.M.N.

| PULSE LIMITER |

TEST RECEIVER

PERSONAL COMPUTER

I

PRINTER

— : POWER LINE
—— : SIGNAL LINE
@ : AC ADAPTER

- =Power Socket

EARPHONE

7" POCKETABLE PAD (EUT)

DOCKING (EUT)

’S—D\T

MONITOR

KEYBOARD MOUSE

USB 3.0 HARD DRIVE

L.IS.N.

0 OHM TERMINATOR

3.3. Powerline Conducted Emission Limit (§15.207)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuVvV
5SMHz ~ 30MHz 60 dBuV 50 dBpV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation Report No. EM-F140296



3.4.

3.5.

3.6.

FCC ID: WL6TB71A-W
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Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown on 3.2.
3.4.2. Turn on the power of all equipment.

3.4.3. Setto EUT (7" Pocketable Pad) on transmitting and receiving during all
testing.

Test Procedure

The EUT link to docking power adapter through docking was placed on the table
which was above the ground by 80cm and adapter’s power cord connected to the
AC mains through an Artificial Mains Network (A.M.N.). This provided a 50
ohm coupling impedance for the measuring equipment. (Please refer to the
block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In
order to find the maximum emission, the relative positions simulators of the
interface cables should be manipulated according to ANSI C63.4-2003
regulation during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak

detector and Average detector. Remark: If the Average limit is met when using
a Quasi-Peak detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are
attached in next pages.

EUT 7" Pocketable Pad M/N  TABLET TB71A-W
Test Date 2014. 05. 05 Temperature 22 Humidity 52

The details are as follows

Reference Test Data
Mode
Neutral Line
1. #2 #1
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AUDIE Technology Corp EMC Department
Mo.53-11, Dingfa, Lindkon Dist Mew Taiped
Cityr 244, Tatwan F.O.C.
Tel+286-2-26002133 Fax+886-2-26009303
Email:eme@audidech. com. twr

D'ﬂt'ﬂ:LQ | (dBUV)
evel (dBu
80

File: D:test-data'Report EM103'C1S 14040000C 151404 136-C-D.EMI (12}

Date: 20114-05-05

\ FCC 15C
|
\ (AV)
|
40
1
1
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site Mo.5 8hielded Room Data 5 &
Condition ENY 4200 Fhase NEUTRAL
Limit FCo 15¢
Env. / Ins. 2+ / 52% EsCs 30 (033) Engineer: Gary-Tsail
EUT TE71A-W
Power Rating 1Z0%ac / 60H=
Test Mode Operating
AMN Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dB) [dBpv) (dBpv) (dEpV) (dB)
1 0.150 10.10 0.20 33.47 43.77 66,00 Z22.23 QF
= 0.150 10.10 0.z20 9.39 12,68 56.00 36.31 AVERAGE
3 0.187 10.05 0.2z0 36.61 45.86 ed.15 17.29 QF
4 0.187 10.05 0.20 Z24.76 35.01 54.15 19.14 AVERAGE
5 0.z4% 9.98 o.zo 34.78 44,96 51,78 16.81 QF
5 0.249 9.98 0.2z0 17.32 27.51 51.78 24,27 AVERAGE
7 0.47% 9.88 0.20 8.33 15. 62 46.36 27.75 AVERAGE
g 0.479% 9.88 o.zo Z2Z2.28 3Z.37 56.36 Z4.00 QF
= 1.178 9.80 0. 40 g.76 18. 96 45.00 27.04 AVERAGE
10 1.1%78 9.80 0.40 12.10 29.30 5&.00 26.70 )=
11 7,446 9.91 0. &0 11.74 At o ) 50.00 Z27.75 AVERAGE
1z 7.446 9.91 0. a0 21.30 31.81 s0.00 28.19 QF

.Emission Level= AMN Factor +

Cakle Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation

Report No. EM-F140296
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@ AUDIE Technology Corp EMC Department
A | l D IX Mo.53-11, Dingfa, Lindkon Dist Mew Taiped
Cityr 244, Tatwan F.O.C.

Tel+886-2-26002133 Fax+884-2-26009303
Email:eme@audidech. com. twr

Data: 1 File: D:'test-data'Report EMA03'/CAS 1404 C151404136-C-D.EMI (12)
20 Lewvel (dBuv) Date: 2014-05-05

\ FCC 15C
|
(AV)
40 ;
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : Mo.5 8hielded Room Data 1
Condition : ENY 4200 Fhase : LINE
Limit : FCC 15c¢
Env. / Ins. : Z22+*C / 52% EScCs 30 (039%) Engineer: Gary-Tsail
EUT : TE71A-W
Power Rating : 120Wac / &G0H=
Test Mode : Operating
AMN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB} (dB} [dBpv) (dBpv) (dEpV) (dBE)
1 0.150 10.10 0.zo 24,58 44 .88 66,00 21.1Z2 QF
b 0.150 10.10 0.zo 7.99 18.289 5&.00 37.71 AVERAGE
3 0.185 10.05 a.zo 17,32 27.57 54,24 2667 AVERLGE
4 0.185 10.05 0.zo 36.49 46.74 04,24 17.50 QF
5 n.z58 9,97 o.zo 37.84 48.01 5l.51 13.50 QF
) 0.z258 9.97 a.zo 24 . a8 34 .85 51.51 16,66 AVERAGE
7 0.31=2 9.55 0.zo 15.45 25.60 49,33 24 .33 AVERAGE
g 0.31z 9. %5 o.zo 3Z.77 4z .92 59,93 17.01 QF
9 0.454 9.89 0.zo 29.09 a9.18 56.80 17.62 QF
10 0.454 9.89 0.zo 1a.11 26,20 45,80 z0. 60 AVERAGE
11 T7.5686 9.86 0. &0 15.26 25.72 50.00 24 .28 AVERLGE
1=z 7.568 9.88 0. &0 2411 24,57 s0.00 25.43 QF

RBemarks: 1.Emission Level= AMN Factor + Cable Loss + Reading.
2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.
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4. RADIATED EMISSION MEASUREMENT

4.1. Test Equipment

FCC ID: WL6TB71A-W
Page 17 of 100

The following test equipment was used during the radiated emission

measurement:

4.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. Spectrum Analyzer Agilent N9010A-526 MY 53400071 2014. 09. 18
2. |Test Receiver R&S ESCS30 100338 2014. 06. 30
3. |Amplifier HP 8447D 2944A06305 2015.02. 17
Bilog Antenna TESEQ CBL6112D 33821 2014. 08. 07
4.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)
Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. Spectrum Analyzer Agilent N9010A-526 MY 53400071 2014. 09. 18
Test Receiver R&S ESCS30 100338 2014. 06. 30
Pre-Amplifier HP 8449B 3008A00529 2015.01.23
2.4GHz Notch 7NSL10-2441.5E
4, Filter K&L 130.5-00 1 2014. 06. 12
5. |3G High Pass Filter| MW | 136018G1 484796 2014. 06. 12
Circuits
Horn Antenna EMCO 3115 9609-4927 2014. 06. 16
Horn Antenna EMCO 3116 2653 2014. 10. 10

4.2. Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

AC POWER 7" POCKETABLE PAD
F
SOURCE g (EUT)
Power Socket
@ : AC Adapter

AUDIX Technology Corporation
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4.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
—— TEST EQUIPMENT

4.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3 METERS

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT
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4.3. Radiated Emission Limits (§15.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uWV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device
or system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and
Part 15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part

15.35(b) and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

4.4. Operating Condition of EUT
4.4.1. Setup the EUT (7" Pocketable Pad) and simulator as shown on 4.2.

4.4.2. To turn on the power of all equipments.

4.4.3. The EUT was set the Notebook PC using test program “WL Command”
for WLAN test and test program “Blue Tool” for BLE test.

4.4.4. The EUT supports 802.11a/b/g/n-HT20/n-HT40 and BLE modes, we
performed pre-scan high, middle, low channels for each mode for spurious
emission and listed the worst channel of each mode in test report.

The worst channel of each mode as following:

Mode Type of Network Channel
1. 802.11b CH 11
2. 802.11¢g CH 11
4. 802.11n-HT20 CH 11
3. BLE CHO
4. BLE CH 19
5. BLE CH 39
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4.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter
above the ground. The turn table rotated 360 degrees to determine the position
of the maximum emission level. EUT was set 3 meters away from the
receiving antenna which was mounted on an antenna tower. The antenna
moved up and down between 1 to 4 meters to find out the maximum emission
level. Broadband antenna such as calibrated biconical and log-periodical
antenna or horn antenna were used as a receiving antenna. Both horizontal and
vertical polarization of the antenna were set on measurement. In order to find the
maximum emission, all of the interface cables were manipulated according to
ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is
1MHz for peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video
bandwidth is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from
fundamental frequency) was checked. 30MHz to 1000MHz was measured with
Quasi-Peak detector.

Above 1GHz was measured with peak and average detector. For frequency
from 1GHz to 25GHz, we checked it in 1 meter distance and with a shorter cable
2 meter instead of original’s. There is no signal exist.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average
limit, we didn’t perform measurement in average detector.

AUDIX Technology Corporation Report No. EM-F140296
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4.6. Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT

Test Date 2014. 05. 13

7" Pocketable Pad M/N TABLET TB71A-W

Temperature 26 Humidity 43%

4.6.1. For WLAN Function
For Frequency Range 30MHz~1000MHz:
The EUT emitted the fundamental frequency with data code at the stand,
side and lying conditions.
The EUT select worst position “lying” and link AC adapter and with
following test modes was performed during this section testing and all
the test results are listed in section 4.6.1.1.
Reference Test Data
Mode | Type of Network |Channel|Frequency|Test Mode - -
Horizontal | Vertical
1. 802.11b CH 11 |2462MHz #1 #2
2. 802.11¢g CH 11 |2462MHz | Transmit #1 #2
3. 802.11n-HT20 | CH 11 |2462MHz #1 #2
* Above all final readings were measured with Quasi-Peak detector.
Frequency above 1GHz:
The emissions (up to 25GHz) not reported are too low to be measured.
For Restricted Bands:
The EUT select worst position “lying” land ink AC adapter and with
following test modes was performed during this section testing and all the
test results are listed in section 4.6.1.2. (The restricted bands defined in
part 15.205(a))
Reference Test Data
Mode | Type of Network | Channel | Frequency | Test Mode - -
Horizontal Vertical
1. CH6 2412MHz ) #11,#12 #9,#10
802.11b Transmit
2. CH 11 2462MHz #15,#16 #13,# 14
3. CH6 2412MHz . #3,#4 #1,#2
802.11g Transmit
4, CH 11 2462MHz #T,#8 #5,#6
5. CH6 2412MHz . #9,#10 #11,#12
802.11n-HT20 Transmit
6. CH 11 2462MHz #15,#16 #13,# 14

AUDIX Technology Corporation
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4.6.1.1. For 30-1000MHz Frequency Range Measurement Results

802.11b, Transmit, Frequency: 2412MHz

Site no. Dofudix NO.1 Chamber Data ne. 1
Dig. / hnt. : 3m  CBLRI12D 33821 dnt. pol. @ HORIZONTAL
Limit DO30M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_ Yang
EUT » TB71A-W
Power REating : DCHEV
Tezt Mode D TEZ462
bnt. Cable Emizzion
Freq. Factor Lozz Readins Level Limitz Margin Eemark

(MHz) (dB/m) (dB) (dBu¥) (dBu¥/m) (dBu¥/im)  (dB)
1 248.25  la.84 3.bBO0 25.93 40.27 46.00 .78 @GP
2 481.0% 17.53 6.10 8.58 32.21 46.00 13.Y9 QP
3 828.31  20.34 7F.10 T.22 oh. 26 46.00  10.74 QP

Femarks: 1. Emizsion Level= fntenna Factor + Cable Loge + Eeading
2. The emizgion levels that are 204AB below the official limit are not reported.

Site no. Ddudix NO.1 Chamber Data no. = 2
Dig. / Ant. @ 3m  CBLR11ZD 33821 dnt. pol. o VERTICLL
Limit DO30M-1G
Env. / Inz. o 28xC / 43% NI0104 Engineer : Wenbin Vans
EUT D TE714-W
Power REating : DCBV
Tezt Mode : TEZ482
bnt. Cable Emiz=zion
Freq. Factor Lozz EReading Level Limite Marzin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBu¥V/m)  (dB)
1 2b6.98 1577 3.0 12.14 49.41 46.00  18.59 QP
2 bs0.9e 18,81 £.30 4,03 29.14 46,00 16.88 A]g
3 829.28  20.86 F.10 0.45 £9.00 46.00  17.00 QP

Femarks: 1. Emizsion Level= fntemna Factor + Cable Loge + Eeading
2. The emizgion levels that are 204AB below the official limit are not reported.
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802.11g, Transmit, Frequency: 2462MHz
Site no. Ddudix NO.1 Chamber Data no. 1
Dig. / hnt. : 3m  CBLRI1ZD 33821 dnt. pol. @ HORIZONTAL
Limit DO30M-1G
Env. / Inz. o 28xC / 43% NI0104 Engineer : Wenbin Vans
EUT D TE714-W
Power REating : DCBV
Tezt Mode D TEZ4BZ
bnt. Cable Emizzion
Freq. Factor Lozz Readins Level Limitz Margzin Eemark
(MHz) (dB/m) (dB) (dBuWV) (dBuV/m) (dBuV/m)  (dB)
1 236.61 11.83 3.40  24.738 40.01 46.00 L.99 QF
pA b4 .95 1642 4.37  1h.80 36 .69 4600 10.41 QP

b BLaI e 70 Tles 3l 4600 1004 @
Femarks: 1. Emigsion Level= fntenna Factor + Cable Losg + Eeading

2. The emigzion levelz that are 20dB below the official limit are not reported.
Site no. Dofudix NO.1 Chamber Data no. = 2
Dig. / hnt. : 3m  CBLRI112D 33821 dnt. pol. : VEETICAL
Limit D O30M-1G
Env. / Inz. @ Z6%0C / 43% N30104 Enzineer : Wenbin_Yang
EUT : TB71a-W
Power REating @ DCLY
Tezt Mode D TEZ4RZ

dnt. Cable Emigzion
Freq. Factor Lozz Eeading Level Limite Margin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBu¥/m)  (dB)
1 2bz.1s  18.22 3.9 14.08 30.87 46.00 15.13 @QF
s blz.09 17.36 6.80 12.39 37.1b 46.00 g.86 WP
3 830.25 20.86 7F.10 2.01 30.07 46.00 15.33 QP

Femarks: 1. Emizeion Level= dntenna Factor + Cable Logz + Reading
2. The emizgion levels that are Z204B helow the official limit are not reported.
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802.11n-HT20, Transmit, Frequency: 2462MHz

Site no. Dofudix NO.1 Chamber Data no. 1
Dig. / hnt. @ 3m  CBLB112D 33821 dnt. pol. o HORTZONTAL
Limit T O30M-1G
Enw. / In=. @ 26%C /7 433 Na0l0i Engineer : Wenbin_Yang
EUT » TB71A-W
Fower REating © DCHEV
Tezt Mode D TEZ4B2
bnt. Cable Emizzion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBu¥V/m)  (dB)
1 241.48  12.26 3.40  24.69 40.35 46.00 h.eb QP
s 482.0% 17.54 6.10 L 5l.42 46,00 14.58 QF
30 828.31  z20.34 F.10 .07 3b.11 46.00 10.89 QP

Femarks: 1. Emission Level= Antenna Factor + Cable Logs + Eeading
2. The emizzion levels that are 20dB below the official limit are not reported.

Site no. D fudix HO.1 Chamber Data no. @ 2
Dig. / Ant. @ 3m  CBLRL11ZD 33821 dnt. pol. o VERTICALL
Limit T O30M-1G
Env. / Inz. @ 28%C / 43% N90104 Engineer : Wenbin Vans
EUT © TB71A-W
Power Fating : DCBEV
Tezt Mode D TEZ462
dnt. Cable Emizzion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)
1 256.98  13.77 3.b0  11.4b 58.72 46,00 17.28 QP
2 be0.98  16.81 £.30 4.66 29.77 46.00 16.23 QP
3 828.31  z0.94 7F.10 0.99 £9.03 46.00 18.97 QF

Femarks: 1. Emizsion Level= fntenna Factor + Cable Loge + Eeading
2. The emizgion levels that are Z0dB below the official limit are not reported.
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4.6.1.2. Restricted Bands Measurement Results
Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11b, Transmit, Channel: 01, Frequency: 2412MHz
Darta 11
e
L
0 0. TH0. TI60. FE A0 I, M
Fraguancy (L]
Site mo. : Hudik N1 Chasber Data no, 11
Dig. / Ant. : J116(4927) det. pol. : HORIZONTAL
Limit  iSone Tehz (b
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : TETIAW
Fewer Rating © DCEY
Teat Node = Qut of band
Ant. Cable Eniggion

Freq. Factor Loss Reading Lewel Limite Margin Resark
(WHz) {d:ﬂ.l"l (dB) (dBu¥) (dBuV/a) (dBuV/a) HE‘.:'
1 238888 ZB.4T B34 14,08 Ee.87 74,00 20, 13 Feak
233004  ZE.AT B34 18,92 £3.73 74.00 2027 Peak
3 212,08 2851 B.38  B7.4E 102.35 74.00 -28.25  Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Dot 12
sl
3
™ ARCVE A
| Fulil '} (]
—
30 1390, T T80 7380 D0 FTF TS
Fragesncy {lir)

Site mo. © Audix ND,1 Chasber Data ne, - 12
Dig, / dnt. - 3= 3115(49E7) Aet. pel. © HORIZONTAL
Limit © ABOTE 1GHZCAY)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EIT H s

Fewer Rating - DCBY
Teat Node : Qut of bamd

knt. Cable Emiszion
Freq. Factor Loss Reading Lewel Limite Margin Resark
(WHz) {d:ﬂ.l"l (dB) (dBuV) (dBuV/e) (dBuV/a) (4B
1 238882 2847 &34 1L.TE 48 56 54,00 T4 bhverase
233004  ZB.AT B34 12,30 47.11 54.00 G.8%  Average
3 2M11.18 2851 B.38 B3 a8.21 54.00 -44.21  Averase

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.
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Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11b, Transmit, Channel: 01, Frequency: 2412MHz
mi«m
o
e

M0 7NN, M0 FI60 IED. 0. M0 MM
Fragusncy (LM
Site me. © Audix NO,1 Chasber Data ne, - @
Dig. / Ant. - 3= 3115(4927) Aet. pel. : VEETICAL
Limit : ABOYE 1GHZ(FE)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : THTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 238080 2E.47 g4 243 ET.M T4.00 1878  Peak
I OE300.04  ZBAT B.34 20.ET 5548 74.00  18.5% Peak
3 411.04 23,51 B.38  8D.99  104.88 74.00 -30.88 Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Dl 10
“'Lﬂﬂl
Y AT A
[ 71 ~Vaa
e
0 3370, T TI60 7360 D0 T T
Fangmancy (Uidr)

Site mo. © Audix ND,1 Chasber Data ne, - 10
Dig. / Ant. : 3= 3115(49I7) det. pol. © VEETICAL
Limit : ABOVE 1GHZCAV)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
ENT : TBTIA-R

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 2380.02 24T 4.4 11,28 4800 .00 T7.81  Averase
I E300.04  ZB.AT B.34 11.85 46,66 54,00 T.34  Average
3 11.18  28.51 B.98 B3.Ta 93,88 54,00 -44.BB  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11b, Transmit, Channel: 11, Frequency: 2462MHz
Dala: 15
72 ]
. ,r/- \ Ao ar
3

B0 4B, gash 80, J4T0.  JMBD w0, G0, 1aih. s AW
Fragesncy

Site mo. © hudie NO,1 Chasber Data ne, - 15

Dig. / Ant. - 3= 3115(4927) Aet. pel. © HORIZONTAL
Limit © ABOVE 1GHZ(FK)

Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : TBTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 248310 2882 g.42 OT.B4  102.5% T4.00 -28.58 Peak
I BMBE.50  IR.BE B.45  18.81 £3.92 74.00  20.08 Peak
3 Wi .68 645 1e% B9 70 1991 Pek
Femarin? 1. Emission Lewels Amtenna Factor + Cable Loss

ng
£ T smisolon levels that are 2042 below 1 letal limit are not reported.

T
e

Dt 14
?w_mm
i
[ Jﬂy/ v,--,L . Kooy vy

MM Jedd S0 460, TR MBD. 80, 35000 S0 BRI 35
Fragusncy (LM

Site mo. © hudie NO,1 Chasber Data ne, - 16

Dig. / Ant. - 3= 3115(4927) Aet. pel. - HORIZONTAL
Limit © ABOVE 1GHZ(AV)

Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : TBTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 248100 2882 .42 82,30 TR B4.00 -43.4%  dverage
I B4BE.50  IB.BE G645 10.82 45.73 54,00 8.5 Average
3 483,80 ZB.BE B.4B 9.82 44.73 54,00 9.2 hverage

Femarin? 1. Enission Levelr Antenna Facter + Gable Losw 4
£ Thw smioglon levels that are 2042 below the of

el

ng
letal 1wl are not reporied.
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FCC ID: WL6TB71A-W

Page 28 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11b, Transmit, Channel: 11, Frequency: 2462MHz
Dartac 13 L]
o7 .
i ;/_ \ S

MM Jedd S0 460, TR MBD.  M80. 35000 S0 FRML 1S
Fragusncy (LM

Site me. © Audix NO,1 Chasber Data ne, - 13

Dig. / Ant. - 3= 3115(4927) Ast. pel. : VEETICAL
Limit © ABOVE 1GHZ(FK)

Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : TBTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 2482.00 28.62 .42 6T.48 10L.G2 74,00 =-28.E% Peak
I OBMBE.50  IB.BE G645 1B.43 53.54 74.00 20.486 Peak
3OS0 ZB.BR B4R 19.0B £4.17 74.00  19.8%  Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Dt 14
?w_mm
| Y

MM Jedd S0 460, TR MBD. 80, 35000 S0 BRI 35
Fragesncy

Site mo. © Audix ND,1 Chasber Data ne, - 14

Dig. / Ant. : 3= 3115(49I7) dst. pol. © VEETICAL
Limit © ABOTE 1GHZCAY)

Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EIT H s

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 2481.00 28.82 g.42 8104 D808 B4.00 -42.9%  Averase
I BMBE.50  IR.BE G645 10.29 45,40 54,00 B.60  Average
3 483,80 ZB.BE B.4B 9.3 4445 54,00 9.55  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 29 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11g, Transmit, Channel: 01, Frequency: 2412MHz
“-"‘3“
w7
e

3

P P |
0 3370, T TI60 7360 D0 T T
Fangmancy (Uidr)
Site mo. © Audix ND,1 Chasber Data ne, - 3
Dig. / Ant. : 3= 3115(49I7) dst. pol. © HORIZONTAL
Limit : ABOVE 1GHZCFK)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
ENT : TBTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 2382.00 2&.43 .33 35,18 0. T4.00 408 Peak
I E300.04  ZB.AT B.34 J4.IB 69,07 T4.00 4.9%5  Feak
3 0744 2351 B.38  8D.31  104.13 74.00 -30.1%8 Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Dt 4
“'Lﬂﬂl
[ -
——
0 3370, T TI60 7360 D0 T T
Fangmancy (Uidr)

Site mo. © Audix ND,1 Chasber Data ne, - 4
Dig. / Ant. : 3= 3115(49I7) dst. pol. © HORIZONTAL
Limit : ABOVE 1GHZCAV)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : THTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}

1 238g.04 2647 6.3 1162 46,47 54,00 T.ET  Average
IoR390.04  Z5.4T 6.3¢4  11.00 45.81 54,00 B8.13  Average
5 2408.04 28.51 6.38 G042 94.29 54.00 -40.28  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 30 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11g, Transmit, Channel: 01, Frequency: 2412MHz
Dl 1
“'Lﬂﬂl
0 3370, T TI60 7360 D0 T T
Fangmancy (Uidr)
Site mo. © Audix ND,1 Chasber Data ne, -1
Dig. / Ant. : 3= 3115(49I7) dst. pol. © VEETICAL
Limit : ABOVE 1GHZCFK)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
ENT i TETIA-W
Fewer Rating - DCBY
Teat & : Qut of bamd
Ant. Cable Emigzion
Freq. Factor Lose Reading Level Limite MNargin Resark
(WHz) (dB/m) (dB) (dBu¥) (dBuV/e) (dBuV/a) (4B}
1 238,90 IB.4T 6.33 M5.80 TO.48 T4.00 351  Peak
T E300.04  ZB.AT B.34  29.8B 64 .67 T4.00 9.3%  Feak
5 BMEes D81 098 B ks M0 o0ds ek
Besarks: 1. Emipsion Level= Antenna Facter ¢ Cable Loss ¢ Heading
£ The mmiosion levels that are 2043 below the offlcial liwit are not reported.

Darlac- 3 -
sl
ARCAHE A
| Fali
g
30 1390, T T80 7380 D0 FTF TS
Fragesncy {lir)
Site me. © Audix NO,1 Chasber Dats ne, - 2
Dig. / Ant. - 3= 3115(4927) Aet. pel. : VEETICAL
Limit © ABOTE 1GHZCAY)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EIT : THTIA-W
Fewer Bating © DCBV
Teat Node : Qut of band
Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(MHz) (dBfm) (dB) (dBu¥) (dBu¥ia) (dBuV/ie) (4B
1 238680 2E.4T7 833 4.3 Ml B4.00 9.88  Averase
I 230004 ZBAT 6.3 .48 44,29 54,00 4.71  Average
3 1e.08  23.51 B.98 59.72 94.59 54,00 -40.58  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 31 of 100
Date of Test 2014. 05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11g, Transmit, Channel: 11, Frequency: 2462MHz
Dt 7
- .
. ] /'Ai W ABOVE 1GHZIEN)
Adll
L T N
Site mo, : hudix NO,1 Chasber Data no, 7
Dig. / Ant. : 3= 3115(49I7) dst. pol. © HORIZONTAL
Limit : ABOVE 1GHZCFK)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
ENT : TBTIA-R
Fewer Rating - DCBY
Teat & : Qut of bamd
Ant. Cable Emigzion
Freq. Factor Lose Reading Level Limite MNargin Resark
(WHz) (dB/m) (dB) (dBu¥) (dBuV/e) (dBuV/a) (4B}
1 248540 28,82 .42 6T.EE 102 T4.00 -28.27 Peak
I OBMBE.50  IR.BE B.45  29.T1 64 .52 T4.00 9.18  Feak
3 ZMSB.00 2.8 B.4E 30.92 B8.03 74.00 T.97  Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Dt B
-
1
ANCE AGHT{AY)
I s T . i
MM a0 5L rABL. M HEDL S0 500. mo M. 15M
Fragusncy (LM
Site mo. © Audix ND,1 Chasber Data ne, - 8
Dig. / Ant. - 3= 3115(4927) Aet. pel. © HORIZONTAL
Limit © ABOTE 1GHZCAY)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : THTIA-W
Fewer Bating © DCBV
Teat Node : Qut of band
Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 24B2.40 28,82 &.42 BE.1Z 91.1 B4.00 -37.18 Averaze
I OBMBE.50  IB.BE B.45 T.57 4248 54,00 11.52 Average
3 W 68 645 T 41E B0 IR bvese
Besarks: 1. Emipsion Level= Antenna Facter ¢ Cable Loss ¢ Heading

£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 32 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

Dt &

:\j_mu"“
) /V\/ pr ABOVE SGHZIER]
Adll

L ik S
W %w%

MM edd S0 460, TR MBD. M80. 35000 S0 BRI 35
Fragusncy (LM

Site me. © Audix NO,1 Chasber Data ne, - &

Dig. / Ant. - 3= 3115(4927) Aet. pel. : VEETICAL
Limit © ABOVE 1GHZ(FK)

Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : TBTIA-W

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 248630 2e.82 g.4i  T0.38  L0E.4D T4.00 -31.40 Peak
I OBMBE.50  IB.BE B.45  J1.4B BR.57 T4.00 T.4E  Feak
3 OZMSE.30  ZB.BR B4R M3 89.35 74.00 4.BE  Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Thala: &
“'Lﬂﬂl
- ARCVE AGHT,
[ FA v, Y ——

MM edd S0 460, TR MBD. M80. 35000 S0 BRI 35
Fragusncy (LM

Site me. © Audix NO,1 Chasber Data ne, - B

Dig. / Ant. - 3= 3115(4927) Ast. pel. : VEETICAL
Limit © ABOVE 1GHZ(AV)

Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang

EIT : THTIA-W
Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 248640 &8 g.4i  e0.01 95,06 B4.00 -41.08  Averase
I BMBE.50  IB.BE B.45 B.60 43.71 54,00 10.29  Average
3 ZMSB.30  ZB.BE B.4B §.58 44,89 54,00 8.31  dverage

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 33 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz
mi«u
w7

M0 Fa. M0, 160 160 A0, M. MM
Fragesncy {lir)
Site mo. © Audix ND,1 Chasber Data -8
Dig. / Ant. - 3= 3115(4927) iat. Ilul : HOE[ZONTAL
Limit : ABOYE 1GHZ(FE)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : THTIA-W
Fewer Bating © DCBV
Teat Node : Qut of band
Aot Cable Ellumn
Preq. Pactor Loss Reading Lew Limite MNargin Remark

(WHz) '[dB.-"-J (dB) {(dBuv¥) [dB.’-ﬂi‘.-"-J (dBu¥/a) (dB)
1 2989.30 26847 6.3 .00 TI.EL 74.00 1.18  Peak
ToE3a0.04  ER.4T B34 6.7 T0.98 74.00 3.0  FPeak
3 O2407.58 ER.B1 B3 TO.11 10458 74.00 -30.9%8  Peak

Femarin? 1. Emipsion Lewal® Antenna Factor + Cable Lo + Bead
£ Thw smisglon levels that are 2042 below the mlcill Timit are not reporied.

Datac 19
st
|
30 1390, T T80 7380 D0 FTF TS
Fragesncy {lir)
Site mo. : Hudik ND,1 Chasber Data ne, - 10
Dig. / dnt. ° 211504927) Aet. pel. - HORIZONTAL
Limit : ihﬂ'i'E 1GHZCAY)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EIT : THTIA-W
Fewer Bating © DCBV
Teat Node : Qut of band
Aot Cable Emisgion

Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) '[d]i.-"-J (dB) (dBav) [dB#‘i‘.-"-! (dbuVia)  (dB)
1 238050  2G4T7 g4 12.TT 4T.EE B4.00  B.4%  Averase
I E300.04  IBAT B.34 1294 47.75 54,00 6.25  Average
3 2409.48 28.51 6,98 57.21 92.08 B4.00 -38.08  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 34 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz
o
w7
e

M0 7NN, M0 FI60 IED. 0. M0 MM
Fragusncy (LM
Site mo. © Audix ND,1 Chasber Data ne, - 11
Dig. / Ant. : 3= 3115(49I7) dst. pol. © VEETICAL
Limit : ABOYE 1GHZ(FE)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EIT H s

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}

. 1 B3e6.9%  I8.4T7 £33 .71 TO.B] 74,00 3.4%8  Peak
op3a0.04  ER.4T B34 35.29 T0.10 74.00 3.90  Peak
3 O2407.80 ER.51 B3 TO.R4 10581 74.00 -31.81 Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

ml_m
, W

M0 7NN, M0 FI60 IED. 0. M0 MM
Fragusncy (LM
Site mo. © Audix ND,1 Chasber Data ne, - 12
Dig. / Ant. : 3= 3115(49I7) det. pol. © VEETICAL
Limit : ABOYE 1GHZ(FE)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EIT H s

Fewer Rating - DCBY
Teat Node : Qut of bamd

Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}

. 1 238980 2647 6.3 19,13 47,44 T4.00  26.06  Averase
IOR3O0.04  ZB.4T 6.34  13.24 43.05 T4.00  25.95  Average
5 2408.84 28,51 B.38 G844 93.31 T4.00 -19.31  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 35 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz
Dartac 15
st
Lo
MM a0 5L M0 M m-mm 500, I FEM. I5M
Site mo. © Audix ND,1 Chasber Data ne, - 1B
Dig. / Ant. - 3= 3115(4927) Aet. pel. © HORIZONTAL
Limit : ABOYE 1GHZ(FE)
nv. / lns, @ BB=C / 43% NGOD10& Engineer © Wenbin_Yang
EIT I TBTIA-W
Fewer Bating © DCBV
Teat N : Qut of band
Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(MHz) '[dB.-"-J (dB) (dBuv¥) [dB.’-ﬂi'.-"-J (dBuYia) tdE} -
1 248240 2882 g.42  8T.IT 1022 T4.00 -28.21 QP Peak
IO2483.50 IR.BE B.4S  I9.TT  Bd.ER 74.00 9.1 QF  Peak
S MU BB RE N We NN LR W
Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.
Darlec 18
sl
1
. M..‘Wﬂ'&
. 2

.

Je40. S0 S0 MR MBDL. M8 7500,
Fragusncy (LM

[ FE. 15M

Site mo. © Audix ND,1 Chasber Data ne, - 16
Dig. / Ant. - 3= 3115(4927) Aet. pel. - HORIZONTAL
Limit © ABOTE 1GHZCAY)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : THTIA-W
Fewer Bating © DCBV
Teat Node : Qut of band
Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) '[d]i.-"-}l (dB) (dBav) [dBn’-i?.-"-J (dbuVia)  (dB)
1 24B8.70 28,82 842 B34 8358 B4.00 -34.8%8  Averase
I BMBE.50  IB.BE B.45 B.02 43.13 54,00 10.87  Average
3 483,80 ZB.BE B.4B B.0& 43.18 4,00 10.84  Average

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W

Page 36 of 100
Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz
Dl 13
“'thl
T30 64D S0 p80. B0, JABD. 80, §Se0. 20 7AI0. 2AM
Site mo, : hudix NO,1 Chasber Data no, © 13
Dig, / &nt. © 5w $11504927) dot. pol. © VERTICAL
Limit : ABOVE 1GHZCFK)
Enw. / Ins. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
ENT i TETIA-W
Fewer Rating - DCBY
Teat & : Qut of bamd
Ant. Cable Emigzion
Freq. Factor Lose Reading Level Limite MNargin Resark
(WHz) (dB/m) (dB) (dBu¥) (dBuV/e) (dBuV/a) (4B}
1 248580 28,82 .42 80.81 104.85 T4.00 -30.88  Peak
I 248350 ZB.E6 B.45  30.32 6543 74.00  8.57 Peak
% 248570  Z8.88 B.45 3430 89.41 74.00  4.59  Peak

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

Dl 14
“'Lﬂﬂl
1
[ i =~ . san

MM FdD s B0, T m-mmu. 500, FEAL 5. I5M
Site mo. © Audix ND,1 Chasber Data ne, - 14
Dig. / Ant. : 3= 3115(49I7) dst. pol. © VEETICAL
Limit © ABOTE 1GHZCAY)
Enw. / lns. @ Z8=C / 43% NGO10& Engineer © Wenbin_Yang
EOT : THTIA-W
Fewer Bating © DCBV
Teat Node : Qut of band
Aot Cable Emisgion
Preq. Pactor Loss Reading Lewel Limite MNargin Remark
(WHz) (dB/m) (dB) (dBu¥) (dBu¥/a) (dBuV/a) (4B}
1 24B4.80 882 B.42  BEET 9.3 B4.00 -37.31  Averase
I B4BE.50  IB.BE B.45 9.48 44.57 54,00 243 Average
3 O4S4.00  ZB.BE B4R 9.42 44,54 54,00 A48 hverage

Femarin? 1. Emiosion Lewwl® Amtenna Facter + Cable Loss + Beading
£ Tow smioglon levels that are 2042 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140296



4.6.2. For BLE Function

For Frequency Range 30MHz~1000MHz:
The EUT emitted the fundamental frequency with data code at the stand,

side and lying conditions.

FCC ID: WL6TB71A-W
Page 37 of 100

The EUT select worst position “lying” and link AC adapter and with
following test modes was performed during this section testing and all
the test results are listed in section 4.6.2.1.

Reference Test Data
Mode | Type of Network |Channel|Frequency|Test Mode - -
Horizontal | Vertical
1. BLE CHO |2402MHz #2 #1
2. BLE CH 19 |2440MHz | Transmit #2 #1
3. BLE CH 39 |2480MHz #2 #1

* Above all final readings were measured with Peak detector.

2.4GHz for Frequency above 1GHz:
The emissions (up to 25GHz) not reported are too low to be measured.

For Restricted Bands:

The EUT select worst position “lying” land ink AC adapter and with
following test modes was performed during this section testing and all the
test results are listed in section 4.6.2.2. (The restricted bands defined in

part 15.205(a))

Reference Test Data
Mode|Type of Network| Channel | Frequency | Test Mode : :
Horizontal | Vertical
1. CHO |2402MHz _ #3,#4 #1,#2
BLE Transmit
2. CH 39 | 2480MHz #7,#8 #5,#6

AUDIX Technology Corporation

Report No. EM-F140296




FCC ID: WL6TB71A-W
Page 38 of 100

4.6.2.1. For 30-1000MHz Frequency Range Measurement Results

BLE, Transmit, Frequency: 2402MHz

Site no. D fudix HO.1 Chamber Data no. @ 2
Dig. / Ant. @ 3m  CBLBL1ZD 33821 dnt. pol. @ HORIZONTAL
Limit D OS0M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_Yang
EUT : TB714-W
Power Rating @ DCEV
Tezt Mode D TEZ402
bnt. Cable Emiz=zion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark

(MHz) (dB/m) (dB) (dBuWV) (dBuV/m) (dBuV/mi  (dBJ
1 b3.10 T.2a 1.B00 14,20 £3.03 40.00 16.97 QF
s be0.98  18.81 6.30 0.95 26.08 46,00 19.94 @F
30 871.96  21.38 T.Z00 -1.4b a7.13 46.00 18.87 QP

Femarks: 1. Emission Level= Antenna Factor + Cable Logs + Eeading
2. The emizgion lewels that are 2048 below the official limit are not reported.

Site no. Ddudix NO.1 Chamber Data no. 1
Dig. / hnt. @ 3m  CBLR11ZD 33821 dnt. pol. o VERTICLL
Limit DO30M-1G
Env. / Inz. @ 26x0 / 43% N90104 Engineer : Wenbin_Yang
EUT D TB714-W
Power REating : DCHEV
Tezt Mode D TEZ402
bnt. Cable Emizzion
Freq. Factor Lozz EReading Level Limita Marzin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/im)  (dB)
1 98.87 11.11 2.10 8.8b 22.08 43.50  Z1.44 QP
o 43888 17.71 640 -0.48 £3.83 46.00  22.37 QF
3 807.94  z0.69 TF.00  -1.84 2b.8b 46,00  Z0.1b QP

Femarks: 1. Emigsion Level= fntenna Factor + Cable Loge + Eeading
2. The emizgion levels that are 204B helow the official limit are not reported.
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BLE, Transmit, Frequency: 2440MHz
Site no. D fudix HO.1 Chamber Data no. @ 2
Dig. / Ant. @ 3m  CBLBL11ZD 33821 dnt. pol. o HORIZONTAL
Limit DO30M-1G
Env. / Inz. @ 260 / 43% N30104 Engineer @ Wenbin_Yang
EUT D TB71A-W
Power Eating @ DCBHY
Test Mode D TEZ440
bnt. Cable Emizzion
Freq. Factor Lozz BReadinsg Level Limite Marzin Eemark
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)
1 B0.07 .00 1.80  13.05 Z1.65 40,00 18.35 QP
2 49657  17.7h 640 1.30 Zh.4h 46.00  20.6h QP

8 es4ds el.ol 7.0 -1.48  26.68  4B.00 13.35 Wb
Femarks: 1. Emizsion Level= Antenna Factor + Cable Logz + Eeading

2. The emizggion levels that are 20dB helow the official limit are not reported.
Site no. Dfudix HO.1 Chamber Data no. 1
Dig. / Ant. @ 3m  CBLB11ZD 33821 dnt. pol. o VERTICLL
Limit DO30M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_Yang
EUT o TB714-W
Power Eating @ DCBVY
Tezt Mode D TEZ440

bnt. Cable Em15510n
Freq. Factor Lozz BReadinsg Level Limits Marsgin ERemark

(MHz) (dB/m) (dB) (dBu¥V) (dBuV/m) (dBuV/im)  (dB)
1 60.07 7.00 1.80  14.83 £3.23 40,00 16.77 QP
s 474028 1744 hH8L 0 -0.31 62,98 46.00  23.02 QP
3 8le.s?  z0.80 7.00 -1.b1 26.29 46,00  19.71 QF

Femarks: 1. Emission Level= fntemna Factor + Cahle Logs + Eeading
2. The emizgion levels that are Z0dB helow the official limit are not reported.
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BLE, Transmit, Frequency: 2480MHz
Site no. Dfudix HO.1 Chamber Data no. @ 2
Dig. / Ant. @ 3m  CBLR11ZD 33821 dnt. pol. o HORIZONTAL
Limit D 30M-1G
Env. / Ing. @ 26xC / 43% N90104 Engineer : Wenbin_Yang
EUT D TB714-W
Power Eating @ DCBY
Tezt Mode D TEZ480
bnt. Cable Emiz=zion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark
(MHz) (dB/m) (dB) (dBuWV) (dBuV/im) (dBuV/m)  (dB)
1 97.90 10,92 Z.10 8. 8h 21.87 43.50 21.683 QP
4 B76.11 18.96 6.40 1.83 26.99 46,00 19,01 QP

b BTlen polel 70 2b  38ler 4600 03 @
Femarks: 1. Emission Level= fntenna Factor + Cable Losz + Eeading

2. The emizzion levelz that are 204B below the official limit are not reported.
Site no. Dofudix NO.1 Chamber Data ne. 1
Dizg. / dnt. + 3m  CBLA112D 33821 dnt. pol. o VERTICLL
Limit D 30M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_ Yang
EUT o TE714-W
Power Kating : DCHEV
Tezt Mode D TEZ480

bnt. Cable Emizzion
Freq. Factor Lozz EReadinsz Level Limitz Margin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBu¥/m) (dBuV/m)  (dB)
1 60.07 7.000 1.80  13.91 22.51 40.00  17.49 QP
s 33478 16.38 4.70 1.72 44,80 46.00  23.20 QP
3 b80.96  18.81 6.30 0.30 ibh.41 46,00  Z0.b59 QF

Femarks: 1. Emigsion Level= fntenna Factor + Cable Loge + Eeading
2. The emizgion levels that are 204B helow the official limit are not reported.
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4.6.2.2. Restricted Bands Measurement Results

Date of Test 2014.05.13 Temperature 26

EUT 7" Pocketable Pad Humidity 43

Test Mode BLE, Transmit, Channel: 0, Frequency: 2402MHz

Dt 3
i sl i}
1 &

|

y SRR | -

TEnn @, T340, 380, TIen. 2400, M. 230
Fraqueacy (MHZ)

Site no. D Mudix 0.1 Chasber Data ne. ! 2
Dig, / dnt, * 3w 31150493T) Ant. pel, @ HORIZONTAL
Limit : ABOVE 1GHZ(FE)
Env. / Ing. * ZBuwC / 45K NOOL0A Enginesr ° Wenbin_Yang
EOT : TR71A-R
Fewer Eating : DCEV
Test Mode T Out of band

hnt. Cable }'.ul:sum

Freq., Factor Lesz EReading Levw Limitz Narzin Remark

(MHz) (dBs/m) (dB) (dBu¥) i-il!-u'r’fn] (dBuW/m)  (dB)
1 298288 2240 B30 1857 61,27 7400 2273 Peak
T OoB390.04 EE.4T B.34 1409 4880 T4.00 5,00 Feak
G OM02.0R BEAT B.IE BL.BD 0848 7400 -22.48  Peak

Femarks: |, Eaiemies Level= intesna Facter + Cable Loms + Peading
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,

Dt 4
app Lol idBuVimi
1
3
ABOVE SOHILN
24m
L
Tane 23, 7340, TI80. a0, 2400, M. M0
Fraqueacy (MHZ)
Site ma. D Audix 0.1 Chamber Data ns. - 4
Dig. / Ant. : 2a  2115(4927) Ant. pol. : HORIZONTAL
Limit : ABOYE 1GHZCAV)
Env., J Ing. : ZB=xC / 433 NAO104 Enginesr © Wenbin_Vang
EOT : TET1A-R
Fewer Enting : DCEY
Test Node : Dt of band

Ant. Cable Emizzion
Fraeq. Factor Lsss Readinf Leval Limite MNarzin Hemark
(KHz) (dBSa) {dB) (dBeeVW) (dBweVWie) (dBuV/e)  {dB)
1 235200 EE.40 B&.29 5,08 39.78 B4.00 14,22 Average
2 oene0.d  2E.AT B.M 466 19,48 4,00 14,54  Average
2 34':'1 92 33 -ﬂ B.3% 53 -1-3 33 31 E-I W '3-1. 3|. .h‘ﬂ‘la-t

Femarke! 1. E.:ulr.n L.nll Antisn }'-cur + E-hu Line + Mi
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode BLE, Transmit, Channel: 0, Frequency: 2402MHz
i

|-
 E——

Tane 23, 7340, TI80. a0, 2400, M. M0
Fraqueacy (MHZ)
Site ma. D Audix 0.1 Chamber Data ns, 1
Dig. / Ant. : 2= 2115(4927) Ant. pol. : VERTICAL
Limit : ABOYE 1GHZCFED
Env., J Ing. : ZBxC / 433 NAO10A Enginesr © Wenbin_Vang
EOT : TET1A-R
Fewer Enting : DO
Test Node : Dt of band

Ant. Cable Emizzion
Fraeq. Factor Lsss Readinf Leval Limite MNarzin Hemark
(KHz) (dBSa) {dB) (dBeeVW) (dBweVWie) (dBuV/e)  {dB)
1 2341.56 2836 B.2% 17,31 5186 T4.00 22,05 Feak
2 oRe0.d  2E.AT B.M 1648 0. 24 T4.00 22,78  Peak
2 34':'1 W 33 -ﬂ B35 Bi ]l ‘33 93 ?I W 'ﬂ 33 ?ﬂnh

Femarke! 1. E.:ulr.n L.nll Antisn }'-cur + E-hu Line + Mi
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,

Dt 2
2y Lol idBuVimi
1
3
ABOVE SOHILN
24m
I
Tane 23, 7340, TI80. a0, 2400, M. M0
Fraqueacy (MHZ)
Site ma. D Audix 0.1 Chamber Data ns, : 2
Dig. / Ant. : 2a  2115(4927) Ant. pol. : VERTICAL
Limit : ABOYE 1GHZCAV)
Env., J Ing. : ZB=xC / 433 NAO104 Enginesr © Wenbin_Vang
EOT : TRT1A-R
Fewer Eating © DCEV
Test Node : Dt of band

Ant. Cable Emizzion
Fraeq. Factor Lsss Readinf Leval Limite MNarzin Hemark
(KHz) (dBSa) {dB) (dBeeVW) (dBweVWie) (dBuV/e)  {dB)
1 2382 3% IE40 B3] 5.01 8.TE BL.00 14,28 Avernge
Pof300.0d4 24T B.M 4.5]1 9.2 E4.00 14,88  Averange
2 34':'3 D-'I. 33 -ﬂ B.3% 5‘ 34 3‘3 1? E-I W '35 l? .!m:ru.:

Femarke! 1. E.:ulr.n L.nll Antisn }'-cur + E-hu Line + Mi
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode BLE, Transmit, Channel: 39, Frequency: 2480MHz
o'::w‘m} .

e
:
g
2

TN MM ML 28D MTD. MBD. MR 1S00.  FMO. M. B30

Fraqueacy (MHZ)

Site ma. D Audix 0.1 Chamber Data ns, 7
Diz. / Ant. ! 2= 3115(4927) Ant. pol. @ HORIZOKTAL
Limit i ABOYE 1GHZ(PED
Env, / Ing, - IB=C f 43X N3010A Engineer : Wenbin_Vang
EOT : TRT1A-R
Fewer Enting : DO
Test Node : Dt of band

Ant. Cable Emizzion

Freq. Factor Lesz Readinm Leval Limite MNarzin Hemark
(KHz) (dBSe) {dB) [dBM‘f (dBuV/e) (dBuVie) {dB)
1 2473.80 ZE.66 B.44 B4TH 98,88 T4.00 -15.88 Peak
2 d4B2.B0  ZRBE BB 1572 48,858 TE.00 IR AT  Peak
T 514,90 2876 B.40 16,09 5L T4.00  I2.66  Peak

Femsrbe! |, Emienien Levels intesna Facter + E-hu Line + Hi
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,

Dz &
sy reed B

_ABOAT SOHITAN
Bd4W

TN MM M. 28D MTD. MBD. MR 1S00.  FMO. M. B30

Fraqueacy (MHZ)

Site ma. D Audix 0.1 Chamber Data ns, : 8
Die. / Ant. : 3@ 2115(4827) hnt. pol. @ HORIZONTAL
Limit i ABOVE 1GHZCAY)
Env, / Ing, - IB=C f 43X N30104 Engineer : Wenbin_Vang
EOT : TRT1A-R
Fewer Eating © DCEV
Test Node : Dt of band

Ant. Cable Emizzion

Freq. Factor Lesz Readinm Leval Limite MNarzin Hemark
(KHz) (dBSe) {dB) [dBM‘f (dBuV/e) (dBuVie) {dB)
] 247380 IZ.B6 B.44 B33 842 B4.00 -35.43  Average
I MEse0  IR.BE BB 4,22 a9 a8 E4.00 14,87  Average
T 2517.00 3876 B8 4.68  30.93  BA.00 14,07 hverage

Femsrbe! |, Emienien Levels intesna Facter + E-hu Line + Hi
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode BLE, Transmit, Channel: 39, Frequency: 2480MHz
o'::w‘m} .

—
:
£
&

T MM M. 28D MTD. MBD.  MB0. IS00. PO M. B30

Fraqueacy (MHZ)

Site ma. D Audix 0.1 Chamber Data ns, : &
Dig. / Ant. : 2= 2115(4927) Ant. pol. : VERTICAL
Limit i ABOYE 1GHZ(PED
Env, / Ing, - IB=C f 43X N3010A Engineer : Wenbin_Vang
EOT : TRT1A-R
Fewer Enting : DO
Test Node : Dt of band

Ant. Cable Emizzion

Freq. Factor Lesz Readinm Leval Limite MNarzin Hemark
(KHz) (dBSe) {dB) [dBM‘f (dBuV/e) (dBuVie) {dB)
1 2473.80 Z% BB B.44 BZ.0] 48,11 TE.00 =-3.11 Peak
2 d4B2.B0  ZRBE B.AE 13,98 49,07 TE.00 24,98 Peak
T 495,30 2870 BT 16,09 51.38  T4.00 I5.74  Peak

Femsrbe! |, Emienien Levels intesna Facter + E-hu Line + Hi
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,

Dz &
sy reed 0Bum)

_ABOAT SOHITAN
Bd4W

TN M. ML 28D MTD. MBD. MR 1S00.  FMO. M. B0

Fraqueacy (MHZ)

Site ma. D Audix 0.1 Chamber Data ns, : B
Dig. / Ant. : 2a  2115(4927) Ant. pol. : VERTICAL
Limit i ABOVE 1GHZCAY)
Env, / Ing, - IB=C f 43X N30104 Engineer : Wenbin_Vang
EOT : TRT1A-R
Fewer Eating © DCEV
Test Node : Dt of band

Ant. Cable Emizzion

Freq. Factor Lesz Readinm Leval Limite MNarzin Hemark
(KHz) (dBSe) {dB) [dBM‘f (dBuV/e) (dBuVie) {dB)
1 2473.80 ZEZ. 66 B.44 BI.0E 2818 BL.00 =318 Avernge
I MEse0)  IRBE BB 4.9 .42 E4.00 14,58  Average
T 2508.20 2876 B8 471 30.95  BA.00 14,05 Average

Femsrbe! |, Emienien Levels intesna Facter + E-hu Loses + Baaeding
E. The mismicsn levele that are 0B Balew the official linity are not peportsd,
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5. 6dB

5.1.

FCC ID: WL6TB71A-W
Page 45 of 100

BANDWIDTH MEASUREMENT

Test Equipment

The following test equipment was used during the Emission Bandwidth
measurement:

Item

Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

5.2.

5.3.

54.

5.5.

Block Diagram of Test Setup

AC POWER 7" POCKETABLE PAD
47
SOURCE - (EUT)

Power Socket

@ : AC Adapter

SPECTRUM ANALYZER

Specification Limits [§15.247(a)(2)]
The minimum 6dB bandwidth shall be at least S00kHz.

Operating Condition of EUT

The test program “WL command” for WLAN and test program “Blue tool” for
BLE was used to enable the EUT to transmit data at different channel frequency
individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measure by spectrum analyzer with 1.5%
EBW, VBW>3xRBW. The 6dB bandwidth is defined as the total spectrum the
power of which is higher than peak power minus 6dB.

The measurement guideline was according to 558074 D01 DTS Meas Guidance
v03r01
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5.6. Test Results
PASSED. All the test results are attached in next pages.

5.6.1. WLAN Function
Test Date : 2014. 05. 02 ~ Temperature : 26 Humidity : 50%

Mode | Type of Network | Channel Frequency 6dB Bandwidth (MHz)
1. CH 1 2412MHz 9.00
2. 802.11b CH6 2437MHz 9.00
3. CH 11 2462MHz 9.00
4, CH 1 2412MHz 16.00
5. 802.11g CH6 243 7MHz 16.00
6. CH 11 2462MHz 16.00
7. CH1 2412MHz 16.00
8. 802.11n-HT20 CH6 2437MHz 16.00
9. CH 11 2462MHz 16.00

[Limit: least 500kHz]
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802.11b, Frequency: 2412MHz

FCC ID: WL6TB71A-W
Page 47 of 100

i W F° R ENT FEALIT EHCH I35 aM My 2, 2014
arker 1 A 9.000000000 MHz Avg Type: Log-Pwr ".‘TL 123450
PO Fasi o TrigFres Run AvwgiHold 1001100 b L3
B Giadn:L oo Attan; 30 dB
AMEr1 2.00 MHz
Ref Offset 1 dB

jodeidl  Ref 20.00 dBm 0.421 dB
Leg

(T3]

1 142
amo ) PEEAEET] T _—
.#"S I;III ""1-.||

a0 ll T

N Vkﬁ\

=] yf’Jf ‘lr

400 LH. #]v M gl"'\ﬂ L'L

Pl u Y

= il] IF.J ‘HUJ v L.j

0 L-W""\'p\-'""‘l/’ﬂ \F-U'h ol

a0

Center 2.41200 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pis)
asns statrum

802.11b, Frequency: 2437MHz

EHSEINT

¥

Avg Type: Log-Pwr

EHCET 33 AW My 02, 2TE14

arker 1 & 9.000000000 WHz e i MaTipe Loy el
B Gadnl war Attan: 30 dB T MNMNN
pgein_R3800 S S S o
ekl
aoo ,@% 142
o0 | f ||
I;'V A
0 J’F bH-‘
= M j‘#’ I'LU VP
o0 4 ffJ i "sj-w |
arper? N Y Wi
0

Center 243700 GHz
¥Res BW 100 kHz

jaszs

BVBW 300 kHz

starum

Span 50.00 MHz
Sweep 4.80 ms (1001 pts)
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802.11b, Frequency: 2462MHz
EF AL I" HeE Wi FEALIT M0 AN My 62 JTE14
arker 1 A 9000000000 MHz Avg Type: Log-Pwr MAME[ 73456
FHO: Fast T Trig: Free Run AvgiHakd> 1000100 Iﬂi&m
B Giadn:L oo Attan; 30 dB o i
J— AMEKr1 9.00 MHz
sk’ Beran o0 i -0.146 dB
Leg
{[ufli]
I M 142
am 7 ' l{_\ﬂuﬂ
| B
a0 Hj |
20 | r} ﬁ
T
300 Jrrr’ H'ﬁ*
, A b
p2 r!ﬁ'ﬂuw}' i w.wmu.
i JMU ! ll.l
o wulwﬂwr | Mf%ﬂ
il

Center 246200 GHz
FRes BW 100 kHz

jaszs

BVBW 300 kHz

starum

Span 50.00 MHz
Sweep 4.80 ms (1001 pts)

802.11q, Fre

uency: 2412MHz

EHSEINT

arker 1 A 16.000000000 MHz

¥

Avg Type: Log-Pwr

A P A Wy 2, 2L
TRAE(1L 2 54560

PHD: Fast (50 Trig: Fres Run AvgiHold 1000100 ':"-I.‘“"'f""'“f
B Gindn:L s Attan; 30 dB e WNMNN
J— AMkr1 16.00 MHz
fggeia Ref 26.00 4Bm -3.402 dB
100 I
i ; NPT 0 Y | : 182 e
R Y '
a0 | ‘r'({ 1‘1‘ i
20 " nLh.a'*-"W' WIWW
| W
gt B ™

500

H0

]

Center 2.41200 GHz
FRes BW 100 kHz

jesa L Alignment Complated

BVBW 300 kHz

starum

Span 50.00 MHz
Sweep 4.80 ms (1001 pts)
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802.11q, Frequency: 2437MHz

= W i | LALIT kG200 aM May 02, J0 14
arker 1 A 16.000000000 MHz Avg Type: Log-Pwr RAME[ 2 3458

EHSEINT ¥

PHO: Fast (5o TrigcFres Run AvgiHold> 1007100 I:'E.:fm
B Giakn:lww Atten: 30 dB T i
AMEKr1 16.00 MHz

Ref Offset 1 dB
EE.E.’B"’" Ref 20.00 dBm =0.493 dB

100

= . ."W} "“'""‘nnl . it bt 1A 303 e
[ i

20

- e
L i,

500

H0

]

Center 243700 GHz Span 50.00 MHz
¥Res BW 100 kHz BVBW 300 kHz Sweep 4.80ms (1001 pis)

jas=s starum

802.11q, Frequency: 2462MHz

EREATLT A My 02, 2TE14

arker 1 A 16.000000000 MHz Avg Type: Log-Pwr PAE[ 75456
RO Fasi o Trige Frée Run Ay giHold> 100100 TP R ey
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Ref Offset 1 dB
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100
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{21 11] T T
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802.11n-HT20, Frequency: 2412MHz

e BT

¥

Avg Type: Log-Pwr

FCC ID: WL6TB71A-W
Page 50 of 100
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FHO: Fast T Trig: Free Run AvgiHakd> 1000100 |:'E:fm
i Ciadnil oo Attan; 30 dB o i
AMEr1 16.00 MHz
i st 1d
(0dBidiy  Ref 20,00 dBm 0.404 dB
Lag r
{[ufli] .I
am) | i a2 T A
o !
X0 | Il; k‘.l.
0 M Wﬂ‘d %fﬁ |
e “”*hw.%
400 i.'}'qtf* . il i (T
SO0
Hl0
Jun

Center 2.41200 GHz

FRes BW 100 kHz BVBW 300 kHz

Span 50.00 MHz
Sweep 4.80 ms (1001 pts)

s L Alignment Complated atatis
802.11n-HT?20, Frequency: 2437MHz
= W i | R ENT FEALIT HET 1 aM My 02, 3014
arker 1 A 16.000000000 MHz Avg Type: Log-Pwr RME[ 2 3458
PRE Fast oo Trig Frew Aun AvgiHald:= 1001100 TV M e
B Gadn:L sa Attan: 30 dB e i P
AMEr1 16.00 MHz
Ref Offset 1 dB
10 deidiv  Ref 20.00 dBm -1.274 dB
Log
100 |
a0 T xﬁ } M'ﬁﬁ-iwﬁﬁ muﬂ 30
a0 ri 1'
| / |
X0 4 III.
W0 b‘-{rfﬂ" L\ﬂ‘w
PO L L *““www,,
a0
H0
a0

Center 243700 GHz
¥Res BW 100 kHz

ez

BVBW 300 kHz

starum

Span 50.00 MHz
Sweep 4.80 ms (1001 pts)

AUDIX Technology Corporation

Report No. EM-F140296



FCC ID: WL6TB71A-W
Page 51 of 100

802.11n-HT?20, Frequency: 2462MHz

CALIT SR A My 02, 2TE14
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EHSEINT ¥

arker 1 A 16.000000000 MHz
PO et oo TrigFres Aun Awgitold= 1001100 rIvE

B Gadn:L o Attan; 30 dB

AMEKr1 16.00 MHz

Ref Offset 1 dB
EE.E.’B"’" Ref 20.00 dBm 0.176 dB

100

o | _,L_I" ﬂl.le‘rmlwﬂm - u.g Py
f‘.ﬁz ¥ i.\

.HUMWWW T

500

Ho

2]
Center 246200 GHz Span 50.00 MHz
FRes BW 100 kHz BVBW 300 kHz Sweep 4.80ms (1001 pis)
jas=s starum

AUDIX Technology Corporation Report No. EM-F140296



FCC ID: WL6TB71A-W
Page 52 of 100

5.6.2. BT Function

Test Date : 2014. 05. 02  Temperature : 26 Humidity : 50%
Test Date : 2014. 05. 21  Temperature : 25 Humidity : 48%

Mode Channel Frequency 6dB Bandwidth (kHz)
. CHO 2402MHz 523
2. CH 19 2440MHz 525
CH 39 2480MHz 510

[Limit: least 500kHz]

BLE, Frequency: 2402MHz
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BLE, Frequency: 2440MHz
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MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1. Test Equipment
The following test equipment was used during the maximum peak output power
measurement:
Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. Power Meter Anritsu ML2495A 1145008 2014. 10. 22
2. | Power Sensor Anritsu MA2411B 1126096 2014. 10. 22
6.2. Block Diagram of Test Setup

6.3.

6.4.

6.5.

AC POWER 7" POCKETABLE PAD

4_
SOURCE g (EUT)

Power Socket

POWER METER |— POWER SENSOR

@ : AC Adapter

Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz & 5725-5850MHz is : 1 Watt. (30dBm)

Operating Condition of EUT

The test program “WL command” for WLAN and test program “Blue tool” for
BLE was used to enable the EUT to transmit data at different channel frequency
individually.

Test Procedure

The transmitter output was connected to the power sensor and record the reading
of power meter.

The measurement guideline was according to 558074 D01 DTS Meas Guidance
v03r01.

Pursuant to KDB 662911, we executed conducted test for chain 0 as worse
performance, and a factor 10log(N) shall be added, where N is the number of
output.
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Test Results
PASSED. All the test results are listed below.

6.5.1. WLAN Function
Test Date: 2014. 05. 02 Temperature: 26 Humidity: 50%

Pealk O(gtéall;t)Power Total Peak
Mode ;zg:o(i Channel | Frequency P AU Out?(lil]; rf;(;wer g;zlel;
(Chain 0) | (Chain 1)
L. CH1 |2412MHz| 15.95 - 15.28 62
2. 802.11b CH6 |[2437MHz| 15.94 --- 15.31 62
3. CH 11 |2462MHz| 1598 --- 15.71 61
4. CH1 |2412MHz | 1251 12.65 15.59 47
5. 802.11g CH6 |2437MHz | 14.10 14.33 17.23 52
6. CH 11 | 2462MHz | 13.90 14.25 17.09 52
7. CH1 |2412MHz | 14.19 13.55 16.89 54
8. [802.11n-HT20| CH6 |[2437MHz| 14.25 13.57 16.93 52
9. CHI11 |2462MHz | 13.40 13.14 16.28 50

[Limit: 1Watt. (30dBm)]

6.5.2. BLE Function
Test Date: 2014. 05. 02 Temperature: 26 Humidity: 50%

Mode Channel Frequency Peak Output Power (dBm)
1. CHO 2402MHz 3.05
2. CH 19 2440MHz 3.03
3. CH 39 2480MHz 3.14

[Limit: 1Watt. (30dBm)]
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ISSION LIMITATIONS MEASUREMENT

Test Equipment

The following test equipment was used during the emission limitations test

Item

Type Manufacturer | Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

7.2.

7.3.

7.4.

7.5.

7.6.

Block Diagram of Test Setup

The same as section.5.2

Specification Limits [§15.247(c)]

7.3.1.In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at
least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in restricted bands, as defined in Section 15.205(a),
must also comply with the radiated emission limits specified in Section
15.209(a) (See Section 15.205(c)).(  This test result attaching to §4.6.1.2
and §4.6.2.2)

7.3.2.The reference level for determining limit of emission limitations is
according to the value measured indicated in plots at section 9.6.

Operating Condition of EUT

Test program RF Test is used for enabling the EUT transmitting continuing.

Test Procedure

The RF output of EUT was connected to the spectrum analyzer. The
bandwidth of the fundamental frequency was measure by spectrum analyzer
with 100kHz RBW and 300kHz VBW.

The measurement guideline was according to 558074 D01 DTS Meas Guidance
v03r01.

Pursuant to KDB 662911, we executed conducted test for chain 0 as worse
performance, and a factor 10log(N) shall be added, where N is the number of
output.

Test Results
PASSED. The testing data was attached in the next pages.

Test Date : 2014. 05. 16 Temperature : 25 Humidity : 60%
Test Date : 2014. 05.21 Temperature : 25 Humidity : 48%
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802.11b, Frequency: 2437MHz
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802.11b, Frequency: 2462MHz
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7.6.2. BT Function

Test Date : 2014. 05. 19 Temperature : 24 Humidity : 46%
BLE, Frequency: 2402MHz
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BLE, Frequency: 2440MHz
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8. BAND EDGES MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer| Model No. Serial No. | Cal. Due Date
1. [Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30
8.2. Block Diagram of Test Setup
The same as section.4.2.
8.3. Specification Limits [§15.247(c)]
The highest level should be at least 20 dB below reference level as measured
in section 9.6.
8.4. Operating Condition of EUT
The test program “WL command” for WLAN and test program “Blue tool” for
BLE was used to enable the EUT to transmit data at different channel frequency
individually.
8.5. Test Procedure
The transmitter output was connected to the spectrum analyzer. Set both
RBW=100 kHz and VBW to 300kHz with suitable frequency span including
100kHz bandwidth from band edge.
The measurement guideline was according to 558074 D01 DTS Meas Guidance
v03r01.
8.6. Test Results

PASSED. All the test results are attached in next pages.
8.6.1. WLAN Function

Test Date : 2014. 05. 02  Temperature : 26 Humidity : 50%
Test Date : 2014. 05. 06  Temperature : 23 Humidity : 48%
Test Date : 2014. 05.21  Temperature : 25 Humidity : 48%
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8.6.2. BLE Function
Test Date : 2014. 05. 05

Below Band edge

Temperature : 24
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Humidity : 48%
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9. POWER SPECTRAL DENSITY MEASUREMENT

9.1.

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item

Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

9.2.

9.3.

9.4.

9.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(d)]

The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

The test program “WL command” for WLAN and test program “Blue tool” for
BLE was used to enable the EUT to transmit data at different channel frequency
individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measured with the spectrum analyzer using
100kHz RBW and >300kHz VBW, set sweep time = Auto.

The measurement guideline was according to KDB 558074 DO1 DTS Meas
Guidance is v03101.

Pursuant to KDB 662911, we executed conducted test for chain 0 as worse
performance, and a factor 10log(N) shall be added, where N is the number of
output.
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9.6. Test Results
PASSED. All the test results are attached in next pages.

9.6.1. WLAN Function

Test Date : 2014. 05. 02  Temperature : 26 Humidity : 50%
Test Date : 2014. 05. 19  Temperature : 24 Humidity : 46%

Mode ;Ztlzjozlf( Channel | Frequency I];Z‘Z:;slzggg)l AFI:;I; r;a -Eggnff z(:it
1. CH1 | 2412MHz 6.986 6.986
2. 802.11b CH6 | 2437MHz 7.343 0 7.343
3. CH 11 | 2462MHz 7.259 7.259
4. CH1 | 2412MHz 0.204 3.204
5. 802.11g CH6 | 2437MHz 2.731 6.731
6. CH 11 | 2462MHz 1.743 3 4.743
7. CH1 | 2412MHz 1.670 4.670
8. 8(1){2;210“' CH6 | 2437MHz 2.099 5.099
9. CH 11 | 2462MHz 2.423 5.423

[Limit: 8dBm]

Note: 1. 802.11b antenna factor doesn’t support simultaneously transmit, thus
MIMO factor is unnecessary.

2. Test Result=Power Spectral Density+Factor (Factor=10log(N), N=MIMO
number)
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802.11b, Frequency: 2437MHz
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802.11n-HT20, Frequency: 2412MHz
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802.11n-HT20, Frequency: 2437MHz
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9.6.2. BT Function
Test Date : 2014. 05. 05  Temperature : 24 Humidity : 48%

Mode Channel Frequency Power Spectral Density (dBm)
. CHO 2402MHz 3.788
2. CH 19 2440MHz 4.888
CH 39 2480MHz 5.538
[Limit: 8dBm]

BLE, Frequency: 2402MHz
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: 2480MHz
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10.DEVIATION TO TEST SPECIFICATIONS

NONE
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